saronas. FCC RF Test Report

Report No. : FR460505C

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
50.0 | 15C RS§247-QP
50.0 | 15C RS5247-AVG
40.0 ; 9%,
1
30.0 ) 12
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.185 47.06 -17.18 64.24 36.60 0.05 10.41 QP
2 0.185 30.66 -23.58 54.24 20.20 0.05 10.41 Average
3 0.253 37.86 -23.78 61.64 27.48 0.00 10.37 QP
4 0.253 26.66 -24.98 51.64 16.29 0.00 10.37 Average
5 0.611 34.30 -21.70 56.00 24.20 -0.07 10.17 QP
6 0.611 26.70 -19.30 46.00 16.60 —0.07 10.17 Average
7 1.645 35.17 —20.83 56.00 25.20 -0.11 10.08 @F
8 1.645 25.87 -20.13 46.00 15.90 -0.11 10.08 Average
9 2.721 37.14 -18.86 56.00 27.20 -0.13 10.07 qP
10 % 2.721 30.24 ~15.76 46.00 20.30 —0.13 10.07 Average
11 3.090 36.14 -19.86 B56.00 26.20 -0.13 10.07 @F
12 3.090 29.14 -16.86 46.00 19.20 -0.13 10.07 Average
Note:
1. Level(dBupV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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srorronas. FCC RF Test Report

Report No. : FR460505C

Appendix C. Radiated Spurious Emission Test Data

Test Enai _ 3 X Relative Humidity : 41~42%
estEngineer erry Au Temperature : 22~23°C
Radiated Spurious Emission Test Modes
Mode (?\Aagg) Antenna Modulation Channel Frequency gz:: RU Remark
Mode 1 2400-2483.5 CDD 7+9 802.11b 01 2412 1Mbps - -
Mode 2 2400-2483.5 CDD 7+9 802.11b 06 2437 1Mbps - -
Mode 3 2400-2483.5 CDD 7+9 802.11b 11 2462 1Mbps - -
Mode 4 2400-2483.5 CDD 7+9 802.11g 01 2412 6Mbps - -
Mode 5 2400-2483.5 CDD 7+9 802.11g 06 2437 6Mbps - -
Mode 6 2400-2483.5 CDD 7+9 802.11g 11 2462 6Mbps - -
Mode 7 2400-2483.5 CDD 7+9 802.11ax HE20 01 2412 MCSO0 Full RU -
Mode 8 2400-2483.5 CDD 7+9 802.11ax HE20 01 2412 MCSO0 106/53 -
Mode 9 2400-2483.5 CDD 7+9 802.11ax HE20 06 2437 MCSO0 Full RU -
Mode 10 2400-2483.5 CDD 7+9 802.11ax HE20 11 2462 MCSO0 Full RU -
Mode 11 2400-2483.5 CDD 7+9 802.11ax HE20 11 2462 MCSO0 106/54 -
Summary of each worse mode
Mode Modulation Ch. (',:\;aqz) (dllgi\c-;lm) (dlé'un;'/'/tm) M(eclirg)m Pol. 'ngk Result Remark
1 802.11b 01 2389.82 43.34 54.00 -10.66 H AVERAGE Pass Band Edge
1 802.11b 01 | 4824.00 50.64 54.00 -3.36 \% AVERAGE Pass Harmonic
2 802.11b 06 2483.75 43.45 54.00 -10.55 H AVERAGE Pass Band Edge
2 802.11b 06 @ 4874.00 50.49 54.00 -3.51 \ AVERAGE Pass Harmonic
3 802.11b 11 2483.51 44.56 54.00 -9.44 H AVERAGE Pass Band Edge
3 802.11b 11 4924.00 50.26 54.00 -3.74 \ AVERAGE Pass Harmonic
4 802.11g 01 2389.95 52.23 54.00 -1.77 H AVERAGE Pass Band Edge
4 802.11g 01 | 4824.00 40.79 54.00 -13.21 \% AVERAGE Pass Harmonic
5 802.11g 06 @ 2483.56 48.80 54.00 -5.20 H AVERAGE Pass Band Edge
5 802.11g 06 | 4874.00 41.75 54.00 -12.25 \% AVERAGE Pass Harmonic
6 802.11g 11 2485.60 52.04 54.00 -1.96 H AVERAGE Pass Band Edge
6 802.11g 11 4924.00 37.88 54.00 -16.12 \ AVERAGE Pass Harmonic
7 802.11ax HE20 01 2389.95 52.24 54.00 -1.76 \ AVERAGE Pass Band Edge
7 802.11ax HE20 01 @ 4824.00 34.78 54.00 -19.22 \ AVERAGE Pass Harmonic
8 802.11ax HE20 01 2388.78 68.17 74.00 -5.83 H PEAK Pass Band Edge
8 802.11ax HE20 01 - - - - - - - Harmonic
9 802.11ax HE20 06 2484.00 48.88 54.00 -5.12 H AVERAGE Pass Band Edge
9 802.11ax HE20 06 | 4874.00 34.43 54.00 -19.57 \% AVERAGE Pass Harmonic
10 802.11ax HE20 11 2483.51 52.29 54.00 -1.71 H AVERAGE Pass Band Edge
10 802.11ax HE20 11 4924.00 39.04 54.00 -14.96 \ AVERAGE Pass Harmonic
11 802.11ax HE20 11 2483.55 70.07 74.00 -3.93 H PEAK Pass Band Edge
11 802.11ax HE20 11 - - - - - - - Harmonic
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srorronas. FCC RF Test Report Report No. : FR460505C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B PRI B3 FELPART G
5.0 ' 5.
1 iy
a MR [ T——
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2365 5558 74.00 -18.42 43.47 3173 657 3L19 600 103 128 PEAC 1 240,00 114,19 ---ev -ooeen 101,93 3LB2 6.63 3119 .00 103 126 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
s 1 L] s
Av S AR e
g 15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 43.34 5400 -10.66 3104 3178 6.60 3113 6.00 103 128 AVERAGE 1 241,00 109.62 ------ -=---- 9.3 LB 6.63 3119 .00 103 126 AVERAGE
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srorronas. FCC RF Test Report Report No. : FR460505C
1
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
fag T !
95 95
B OPART IS B3 FELPART ¢
5.0 l 5.
! W
IYuu iy Y A " v
448 MW
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 23%.41 55,01 74.00 -18.99 4093 3L71 655 3000 600 383 1 PEKC 1 241009 112,65 ------ -=---- 100.39 3LB2 6.63 3119 600 383 N PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCCPARTAAC AVG) FCC PARTA5C (AVG)
[y 1 S [
Avg T
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 38748 4315 5400 -10.85 30.% 3L77 6.6 313 6.00 383 122 AVERAGE 1 241000 108,11 ------ -=---- 9.8 LB 6.63 3119 600 383 202 AVERAGE
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sromoncas. FCC RF Test Report

Report No. : FR460505C

Pol. Horizontal Vertical
ImLﬂeI(dBqu) 4o Lvel(4BuVim)
Ll .
FCCPART 150 75 L BRI {40
0.0
o R B FCCPART 10 )
m‘u&u 40
Peak 450 1 A A g i
300
Avg Bl
" 150
3000 6000, 9000, 12000, 15000, 18000
000 6000, 000, 12000 15000, 18000 Frequency (MHz)
Frequency (NHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Unit Over Read dnt Coble Presmp Ao APos  Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @B dBW B B B B o dgg
Mz dBulm dBuv/m  dB BV B B OB B o deg L 434,00 5313 7480 -20.30 70.63 3435 9.47 6LTT B8 6 5 PEM
1 432400 4.4 74.88 3176 59.69 3435 9.47 6L27 .08 --- PEAK 143400 S0.64 5400 <336 6R.09 3435 9.47 6L Q.00 6 5 AVERAGE

Sporton International Inc.(Kunshan)
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Report No. : FR460505C

2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 138 !
95 95
fhd ORI IR s RCPRTIR
5.0 5.
1 J
i o Prgturdpfoclsd et Pk Hupheh
448 Bttty
Peak
15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 234000 5517 74.00-18.73 .77 3L67 653 3020 600 100 127 PEAC 1 2437.00 113,08 ------ ------ 100.74 3LE7 6.67 3120 6.00 100 127 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCLC PART {5C AVG) FCC PARTA5C (AVG)
448 1 4B.Bw—v_/"”_-_J
Av
g 15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.76 42.89 34.00 -1L11 30.69 3L.78 6.60 3018 6.00 100 127 AVERAGE 1 2437.00 108,67 ------ ------ 96.32 LB 6.67 3120 6.00 100 127 AVERAGE
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searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Horizontal Fundamental

Lol

113§

97.:\

y ‘}% FCCPART15C]

Peak Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2486.33 55.24 74.00 -18.76 4.77 3L97 674 324 6.00 108 127 PEAK

Lol

113§

97‘[\

\ FCC PART 15C AV
484 S
Avg Blank
105
183
wr 1495 1522 UMY U4 i)

Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248375 43.45 54.00 -10.55 30.98 3197 673 3223 6.00 108 127 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C6 of C40
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



srorronas. FCC RF Test Report

Report No. : FR460505C

2
Mode Band Edge - L
2400-2483.5_802.11b_CHO06_2437MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B FECBiRT ¢ B3 FELPART G
5.0 5.
1
M Il el ot e NP — & . 1
488 - u 488 M
Peak
15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 31448 %491 74.00 -19.09 43.00 3L60 650 321 600 371 104 PEAC 1 2437.00 110,35 ------ -=--- 9.0 3LE7 6.67 3L.20 600 31 204 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
FCC PART 45C (AVG) FCC PARTA5C (AVG)
448 1 48
Av W..—\/—/“"_’d—“—,/
g 15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.76 4250 54.00 -11.50 30.30 3L.78 6.60 3113 6.00 371 104 AVERAGE 1 2437.00 105,83 ------ ----- 93.49 3LE7 6.67 3L20 600 371 204 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C7 of C40
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Pol. Vertical Fundamental

Lol

113§

97:\

B
I, FCCPART15C]

Peak Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 249936 55.55 74.00 -18.45 43.07 3L9% 6.74 3224 6.00 372 204 PEAK

Lol

113§

\ FCC PART 15C (AVE),

Avg Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248356 4277 94.00 -11.23 30.39 3197 673 323 6.00 372 204 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C8 of C40
TEL : +86-512-57900158
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searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 1 Level (dBuim)
1050 105,
%00 kLl
- FOC PART 15C) P FCC PART 15C)
60.
60.0 FECPART 15C (AT FCCPART {5C AVG]|
3
850 WM 0
Peak
0
T 300
Avg -
150 -
3000 6000 9000, 12000, 15000, 18000
3000 000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MH)
B Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read  Ant Cable Preamp  Auc MPos  Tos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB dB dB o deg
Mz dBulfm dBuV/m  dB dBWV B A3 OB OB o dg 1 4374.00 SL63 74.80 -21.32 704 3435 052 6L 0.0 263 0 PEAC
1 487408 43.62 74.86 -30.98 60.33 3435 9.52 6L.23 @08 - --- PEAK 1457400 50.49 5480 -3.51 67.8) 3433 9.5 6LZ3 @00 263 @ AVERAGE
1 TAL00 449 7400 -19.04 5820 35.80 ILG9 6073 0.0 - --- PEAK 3OTAL00 4426 7400 -19.74 57,59 35.80 1L.69 6073 0.0 - --- PEAC
Sporton International Inc.(Kunshan) Page Number : C9 of C40
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3
Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
fag T !
95 95
B . FECPART 5t B3 FELPART G
} w
5.0 5.
WMMM !
A bl bt
448 48
Peak
15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24408 5676 74.00-17.4 4429 3197 673 313 600 1% B PEAK 1 2462.09 113,86 ------ ------ 10.66 3152 6.70 3.2 600 1% B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 1 48
Av
g 15 35
163 163
4l Lt UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4851 4456 3400 0.4 3009 3L 673 313 600 1% B AVERAGE 1 2462.00 108.74 ------ ------ 9.3 39 670 L2 600 1% 0 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C10 of C40
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Mode Band Edge
2400-2483.5_802.11b_CH11_2462MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 113 W
95 95
B ! FECPART 5t B3 FELPART G
i
5.0 um 5.
1
448 48
Peak
15 35
163 163
4l Lt UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48351 5533 74.00 -18.67 4086 3L97 673 3LD3 G006 15 PEAC 1 2462.00 112,05 ------ -=--- 9.6 392 670 L2 600 360 105 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
[y T [
Av
g 15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 15 4.7 54.00-10.73 30.80 3L97 673 3L23 600 360 125 AVERAGE 1 2462.00 107,61 ------ ------ 9.0 382 670 L2 600 360 225 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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Pol. Horizontal Vertica
12!‘\Lcmaildliu‘llm) L“Levellml‘ﬂm)
1080 105,
900 90,
70 FCCPART 13} I FCC PART 15€)
0 FCCTARTISC G iy FCCTART T5C G
£ b % " ,WWMHM 40 . _WBMMWWWM
Peak
300 304
Avg 150 140
3000 G000, 9000 12000 15000 18000 3000 6000, 9000, 12000 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos  TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Renark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBul/m dBuV/m 0B BV dBm B B A8 m deg Mz dBuU/m dBuV/m 08 BV dBm B B A8 o deg
1 452400 47.97 74.86 -26.83 65.34 3425 9.57 6L.19 .00 293 349 PEAK 1 490406 52.81 74.60 -21.19 70.18 34.25 9.57 6L19 .08 257 5 PEAC
1492400 4485 5400 -9.95 6L42 3405 957 6L19 0.0 293 349 AVERAGE 1492400 30.26 5400 -3.74 €7.63 3.5 9.5 eL19 a.e 2 5 AVERAGE
3 736.00 4440 7400 -19.60 37.84 35,73 ILT2 6089 0.0 - --- PEAK 373600 4414 7400 -19.8 37.58 35,73 IL72 0.9 0.0 - --- PEAC
Sporton International Inc.(Kunshan) Page Number : C12 of C40
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4
Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd PRI s FCPRTIR
T g
60 "\[ M B0
. bbb bt " Bundh W
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6832 74.00 -5.68 36.12 3L.78 6.60 3113 6.00 100 D91 PEAC 1 41,00 11430 ----- -=oo- 102,06 3162 6.63 3119 .00 100 291 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
1 FCLC PARTY 36, AVG) FCC PARTA5C (AVG)
488 4B.Bm/_/_//——-—‘)
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5213 34.00 -L77 40.03 3L78 6.60 3113 6.00 100 191 AVERAGE 1 241,00 105,05 ------ -=---- 92.79 LB 6.63 3119 .00 100 291 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C13 of C40
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Mode Band Edge
2400-2483.5_802.11g_CHO01_2412MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 103 :
95 95
B CoPART 5L B3 FELPART G
[ ¥
5.0 W 5.
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 6530 74.00 -8.70 33.00 3L78 6.6 3113 600 3@ 55 PEA 1 241009 112,39 -----v -ooen 100.13 3LBL 6.63 3118 .00 390 55 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PARTHE (AVG) FCC PARTA5C (AVG)
488 488 v“/_’/_,/———-—‘/
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5100 34.00 -3.00 3B.80 3L78 6.60 313 6.00 390 55 AVERAGE 1 241,00 103,65 ------ -=---- 91.39 LBl 6.63 3LI13 600 390 55 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number : C14 of C40




searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Horizontal Vertical
mLﬂeI(dBqu) L“LMIWB!IVHH)
Ll .
FCC PART 150 75 FLL PTG
0.
Peak a0 WMWWWWW“M 4l PP s wwﬂjﬂﬂ!
304
Avg Bl
" 150
3000 f000. 9000, 12000, 15000, 18000
3000 6000, 9000 12000. 15000. 18000 Frequency (MHz)
Frequency (MHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Unit Over Read dnt Coble Presmp Ao APos  Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBuv/n @D dBWV B B B B o dgg
Mz dBuu/mdbv/in B dBY B B B B o deg 1 48408 SLOG 74.80 2194 9.51 .35 9.47 GLIT B8 M1 348 PEAK
1 43400 43.10 74.00 -38.89 60.56 3435 9.47 6L77 0.8 - --- PEAC 143400 4079 5400 -13.21 5826 4.4 946 6L27 0.0 291 343 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C15 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEMA45A2



srorronas. FCC RF Test Report

Report No. : FR460505C

Mode Band Edge - L

2400-2483.5_802.11g_CHO6_2437MHz

ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
e T 1 i LRI
5.0 1 5.
y b L Skt ol et Lok ot et
448 A4
Peak
15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2337.5 68.63 74.00 -13.37 4B.66 3L.65 6.52 3020 6.00 100 198 PEAK 1 2437.00 114,89 ------ ----- 102,54 3B 6.67 3220 6.00 100 198 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
PART 15 (AVE) FCC PARTA5C (AVG)
488 ] mw_/—‘//-/f‘)
Av
g 15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2388.87 43.19 34.00 -5.70 36.09 3L78 6.60 313 6.00 100 198 AVERAGE 1 2437.00 106,24 ------ -=---- 93.89 LG8 6.67 3120 6.00 100 198 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number . C16 of C40




searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Horizontal Fundamental

Lol

18~ \
us

H W, FCPART 15

Peak Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 24%.22 61.26 74.00 -12.74 46,76 3199 6.75 3224 6.0 108 198 PEAK

Lol

113§

ava

FCC PART 15C (AVE),

Avg Blank

i L 1p12 M43 i 2500
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.56 43.80 54.00 -5.20 36.33 3L.97 673 3223 6.00 109 19 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C17 of C40
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



srorronas. FCC RF Test Report

Report No. : FR460505C

5
Mode Band Edge - L
2400-2483.5_802.11g_CH06_2437MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B BART 5t B3 FELPART G
60—+ 5.
448 48
Peak
15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 DB13.51 68.49 74.00 -13.51 48.64 3L57 649 3L 600 3 45 PEA 1 2437.00 L1187 ------ -=--- 9.5 LB 6.8 322 680 IR 45 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCE-RARTAC AVG) FCC PARTA5C (AVG)
484 1 mf
Av
g 15 35
163 163
M 0354 2608 1862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2388.67 43.05 5400 -5.95 35.8% 3L78 6.60 3118 600 36 45 AVERAGE 1 2437.00 103,30 ------ == 99.95 3LBG 6.8 L2 600 IR 45 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C18 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2




searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Vertical Fundamental

Lol

113§

Ml

" ) FCCPART15C]

- L O S T T

Peak Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 249534 6124 74.00 -12.76 46.74 3199 6.75 3224 6.0 376 43 PEAK

Lol

113§

FCC PART 15C (AVE),

Avg Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2483.87 43.66 54.00 -5.34 36.19 3L.97 673 3223 6.00 376 45 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C19 of C40
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2



searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 1 Level (dBuim)
1050 105,
%00 kLl
- FOC PART 15C) P FCC PART 15C)
60.0,
7 3 b M
40 [~ W&ﬁﬂm 0 PrTRRRRE VI i
Peak
T 300
Avg -
150 -
3000 f000. 9000, 12000 15000, 18000
3000 000, 4000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MH)
B Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read  Ant Cable Preamp  Auc MPos  Tos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB dB dB o deg
Mz dBulfm dBuV/m  dB dBWV B A3 OB OB o dg 1 4374.00 5063 74.80 -2137 £9.%9 34.35 052 6L 0.0 I3 3% PEAC
1 487408 43.82 74.86 -30.18 6113 3435 9.52 6L.23 .08 - --- PEAK 1 4574.00 4175 54.00 -12.25 59.01 3435 9.52 €L.23 @.08 273 306 AVERAGE
1 TILGG 4608 7400 -17.80 S9.42 35.80 ILG9 6073 0.0 - --- PEAK 373100 45.25 7400 -18.75 SB.49 35.80 1L.69 6073 0.0 - --- PEAC
Sporton International Inc.(Kunshan) Page Number : C20 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEMA45A2



srorronas. FCC RF Test Report

Report No. : FR460505C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd FROPHRTIRC s RCPRTIR
‘ 1
i50 MWW 50
Bt
448 48
Peak
15 35
163 163
4l U505 UM U4Y U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2485.% 6682 74.00 -7.18 3433 3L97 674 LM 600 1% 300 PEAC 1 262,00 114.29 ------ -=--- 1190 3151 670 3.2 600 126 300 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B3 B3
5.0 L]
1 FCC PART A5C AVG) FCC PARTA5C (AVG)
[ ————
) 4a.av~rf,,,—-——4
Av
g 15 35
163 163
4l U505 UM U444 U4 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2485.60 5204 34.00 -1 39.56 3L97 674 3023 600 16 300 AVERAGE 1 2462.00 105,80 ------ ------ 9341 381 670 L2 600 126 300 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C21 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2




srorronas. FCC RF Test Report

Report No. : FR460505C

6
Mode Band Edge
2400-2483.5_802.11g_CH11_2462MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
fhd FROPHRTIRC s FCPRTIR
650 % 1 B50
[y T s
Peak
15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 248643 62.63 74.00 -11.37 30.16 3L97 674 L4 600 I 30 PEA 1 2462.00 118,98 ------ ------ 9.58 392 6.7 322 600 e 30 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
. FCC PART A5C AVG) FCC PARTA5C (AVG)
) 4a.a¢/_ﬂ4
Av
g 15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4351 49.89 3400 411 37.40 3L97 673 3L13 600 376 30 AVERAGE 1 2462.00 101,93 ------ ------ B.54 3151 6.7 L2 600 IR 30 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C22 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2




searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Horizontal Vertical
1.mLemI(|IB|J‘Hm) 1 Level (dBuim)
1050 105,
0 w.
- FOC PART 15C) 7 FCC PART15C)
60.0
3 [rI— i me
1 — 1 Yl PR TSP A m 450 " ERTARE Iy ik
Peak Nt
T 04
Avg .
150 o
3000 6000, 9000, 12000 16000, 18000
3000 000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read  Ant Cable Preamp  Auc MPos  Tos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB dB dB o deg
M dBul/m dBV/n B BV B B B dB o deg 149400 45.45 74.00 -5.55 65.80 3.5 9.57 GLI19 009 30 360 PEAK
1 452400 44.60 74.86 -30.08 61.37 3425 9.57 eL19 .8 - --- PEAK 1 450400 37.88 54.00 -16.12 55,25 3425 9.57 6l.19 .00 300 360 AVERAGE
1 7H6.00 4301 7400 -30.09 57.35 3573 1L 6009 000 - --- PEAK 37366.00 4424 V4.0 -29.70 57.68 35.73 IL72 089 @.e@ - --- PEAK
Sporton International Inc.(Kunshan) Page Number : C23 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEMA45A2



srorronas. FCC RF Test Report Report No. : FR460505C
7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd REBIRT IR s FCPRTIR
WM
5.0 5.
Ayl a M M
448 48
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.80 67.19 74.00 -6.81 34.99 3L78 6.60 3118 6.00 16 D91 PEAC 1 241009 115,38 ------ -=--- 13,12 3LB2 6.63 3119 660 116 291 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
1 FCC PARTASE (VG FCC PARTA5C (AVG)
488 48.8%!’_‘_//_/_,.,——-’/
Av
g 15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5216 54.00 -1.84 39.56 3178 6.60 3118 6.00 116 191 AVERAGE 1 241000 10431 ---ev -ooon 9.0 3LB2 6.63 3119 .80 116 291 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C24 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEM45A2




srorronas. FCC RF Test Report

Report No. : FR460505C

7
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_Full RU _2412MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g g !
95 95
B i DART 5t B3 FELPART G
T
) ) M
448 L
Peak
15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238943 6753 74.00 -6.47 35.33 3L78 6.6 3118 600 3@ 53 PEA 1 240,00 113,02 ------ === 100.76 3L.B2 6.63 3119 .00 390 53 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
1 FCLC PART 450 (AVG) FCC PARTA5C (AVG)
408 48.8—',_/_,_,,-——-4
Av
g 15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 5224 34.00 -L76 40.04 3L78 6.60 313 6.00 390 53 AVERAGE 1 241,00 103,96 ------ ------ 99.80 3L.B2 6.63 3119 .00 300 53 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number : C25 of C40




sromoncas. FCC RF Test Report

Report No. : FR460505C

Pol. Horizontal Vertical
mLeveI(dBqu) 1o L6¥el (dBuVim)
il n
FCCPART 150 75 L BRI {40
60.0
60.0 FECPRT 5G| 4 FCCPART 15C (AVG]
Peak 6 wwmu&u ““WJWW*—“WM
B
Avg Bl
1l 150
3000 G000, 9000, 1200, 15000, 18000
3000 6000, 9000 12000. 15000. 18000 Frequency (MHz)
Frequency (NHz)
. Linit Over Read Ant Cable Preamp Aux APos TPos
Unit Over Read dnt Coble Presmp Ao APos  Tos Freq Level Line Limit Level Factor Loss Factor Factor Remark
Freq Level Line Limit Level Factor Loss Factor Factor Remark -
- Mz dBul/m dBuv/n @B dBW B B B B o dgg
Mz dBulm dBuv/m  dB BV B B OB B o deg L 434,00 50.24 7480 -B.76 6.69 3435 947 6LT B8 3 360 PEAC
1 482400 42.80 74.80 -31.18 60.27 34.35 9.47 6L27 .00 -=- PEAK 1452400 3478 54.00 -19.22 5225 3434 946 6L27 0.00 300 360 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number : C26 of C40



ssasron 4. FCC RF Test Report Report No. : FR460505C
8
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_106/53_2412MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
B TS B3 FELPART G
T
B0 M B
w st
Peak
15 35
163 163
M 3. 216 1388, 4, Ll 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 238878 68.17 74.00 -5.83 35.08 3147 6.60 3113 600 100 199 PEAC 1 241009 117,68 ------ ------ 104,68 3156 6.63 3119 .00 100 299 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
FCC PARTLJ5C AVG) FCC PARTA5C (AVG)
a ! 1] 48.8\'/’—/’/__/‘ \
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 4530 54.00 -8.70 3240 3148 6.60 313 600 100 199 AVERAGE 1 241000 107,13 ------ -=--- 9413 3156 6.63 3119 6.B0 100 299 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C27 of C40

TEL : +86-512-57900158
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srorronas. FCC RF Test Report Report No. : FR460505C
8
Mode Band Edge
2400-2483.5_802.11ax HE20_CHO1_106/53_2412MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
g 138 f
95 95
B PIRTIRC B3 FELPART G
61 WW NMW B0
i Il byt ) A i "
448 48
Peak
15 35
163 163
M 3. 2162 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.43 65.20 74.00 -B.80 531 3147 660 318 600 33 6L PEA 1 W00 1320 ---en oeeee 100.21 3.5 6.63 3119 600 338 6L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C (AVG) FCC PARTA5C (AVG)
s | e 4a.aw/_/_J
Av
g 15 35
163 163
M 3. 216 1388, 4, 0 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.% 43.99 54.00 -10.10 31.00 3148 6.0 3018 6.00 33 6L AVERAGE 1 241000 104,15 ------ -=--- 9115 3156 6.63 3119 .00 338 6L AVERAGE
Sporton International Inc.(Kunshan) Page Number . C28 of C40

TEL : +86-512-57900158
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srorronas. FCC RF Test Report

Report No. : FR460505C

Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_Full RU _2437MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
B PRI B3 FELPART G
5.0 5.
I & it h kgl Ty bl T 8 it Ly
448 48
Peak
15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.35 9.9 74.00 -l4.0 4776 3L78 660 3L1B 600 107 305 PEAC 1 2437.09 115,61 ------ -=--- 3.7 3LE7 6.67 3028 600 107 305 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 i
95 95
N B3
5.0 L]
JECRART 15C (AVE) FCC PARTA5C (AVG)
488 1 48'8_,_,__/—"_/—’-")
Av
g 15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.88 4331 54.00 -5.69 36.01 3L78 6.60 3013 6.00 187 305 AVERAGE 1 2437.00 105,76 ------ -=---- 93.42 3LE7 6.67 3120 6.00 107 305 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
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Pol. Horizontal Fundamental

Lol

e \

a2 "
i i, FCPART 50

Peak Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2484.86 61,33 74.00 -12.67 48.86 3197 6.73 3223 6.0 107 365 PEAK

ECTTL)
1138
97 E! ’—'_h\

vea FCC PARTAGC VG|
)
Avg Blank
0%
102
uy ) w2 ) 4 0
Frequency (MHz)

Linit Qver Read At Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 2434.00 43.88 4.00 -5.12 36.41 3197 673 3223 6.00 107 35 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C30 of C40
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9
Mode Band Edge - L
2400-2483.5_802.11ax HE20_CHO06_Full RU _2437MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
108 1038 !
95 95
B ol PRT IR B3 FELPART G
60—+ 5.
. IR o el oL Ll et _‘I.u Ar
448 48
Peak
15 35
163 163
M 0354 2608 1862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read  Ant Cable Preanp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BWR B B Bk & 6 B o dg MEaBWE B BN & & & & a dy
1 232006 6.75 74.00 -13.5 48.88 3138 6.50 3.2 600 33 4B PEA 1 2437.00 112,18 ------ -=--- 99.80 3LE7 6.67 3120 600 330 48 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
; 15 (AV) FCC PARTA5C (AVG)
4 1 4a,am/_/_/_—-—-,’
Av
g 15 35
163 163
M 0354 2608 2862 Ui un 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read At Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 2389.63 43.07 3400 -5.93 35.87 3L78 6.60 3118 600 330 4B AVERAGE 1 2457.00 102,80 ------ ------ .46 3LE7 6.67 3120 6.00 330 40 AVERAGE
Sporton International Inc.(Kunshan) Page Number 1 C31 of C40
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Pol. Vertical Fundamental

Lol

114

WMW\
3 \
i LT R ATt

850 W\M Mtk 4

Peak Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248530 6104 74.00 -12.96 48.56 3197 6.74 3223 6.60 330 43 PEA

Lol

113§

N FCC PARTAGC VG|

Avg Blank

i L 1p12 1148 i 2500
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Wiz dBuv/m dBuv/m B BV w8 B B o deg
1 248431 43.68 54.00 -5.32 36.21 3197 673 3223 6.00 330 49 AVERAGE

Sporton International Inc.(Kunshan) Page Number : C32 of C40
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2
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Pol. Horizontal Vertical
mLeveI(dDu‘ﬂm) 1 Level (dBuim)
1050 105,
0 %
- FOC PART 15C) 7 FCC PART 15C)
60.0,
o 0 i " umW“MuMM
Peak .k i
1 04
Avg .
150 o
3000 f000. 9000, 12000 15000, 18000
3000 G000, 9000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MHz)
B Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read  Ant Cable Preamp  Auc MPos  Tos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark -
L —————— Mz dwu/nddv/m 48 B dBm BB dB dB o deg
Mz dBulfm dBuV/m  dB dBWV B A3 OB OB o dg 1 4374.00 SL6L 74.80 -20.39 68.97 34.35 0.5 6L 0.0 327 3% PEAC
1 487400 40.91 74.86 -33.89 56.27 3435 9.52 6L.23 @@ - --- PEAK 1 457400 34.43 54.80 -19.57 SL79 3435 952 6L.23 .08 327 336 AVERAGE
1 TILGD ALE3 7400 -3LD7 6.7 3580 1169 6.3 008 - --- Pask 3731100 4280 74.80 -31.20 %6.04 35.80 1169 60.73 0.00  ---  --- Peak
Sporton International Inc.(Kunshan) Page Number : C33 of C40
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10
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
fag T ,
95 95
fhd FOPHRTIRC s RCPRTIR
1
B WWWWMWWMMN w
e ekl
448 48
Peak
15 35
163 163
4l Lt UM U4Y U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 6659 74.00 -7.41 3412 397 673 3L13 600 12 306 PEAC 1 2462.09 112,96 ------ -=---- 100.56 3152 670 3.2 600 13 306 PEAC
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
1 FCC PART A5C AVG) FCC PARTA5C (AVG)
) 45.9*_’_/_r,_-———f’)
Av
g 15 35
163 163
4l Lt UM U4Y U4 200 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4851 5.9 3400 -L71 39.82 3L97 673 3L13 600 123 306 AVERAGE 1 2462.00 104,08 ------ ------ 9L.68 3152 670 L2 600 13 306 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C34 of C40
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10
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_Full RU _2462MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
B \ FECPART 5t B3 FELPART G
1
B0 WWWWMWJ B0
iy s s
Peak
15 35
163 163
4l Lt UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4870 63.73 74.00-10.07 5126 3L97 673 313 600 3 3LPEK 1 2462.00 11,81 ------ ------ 941 392 670 322 600 34 3LPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
| FCC PART A5C AVG) FCC PARTA5C (AVG)
448 4E.BW/_f/J————’/
Av
g 15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 4850 5677 3400 -3.53 3830 3L97 673 3L13 6.00 34 31 AVERAGE 1 2462.00 108,68 ------ ------ B.28 3152 6.7 L2 6.0 34 31 AVERAGE

Sporton International Inc.(Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45A2

Page Number . C35 of C40




searran cas. FCC RF Test Report Report No. : FR460505C

Pol. Horizontal Vertical
1.mLemImDu‘ﬂrn) 1 Level (dBuim)
1050 105,
%00 kLl
- FOC PART 15C) P FCC PART 15C)
60.0,
"‘”’ FECPARTISCIG) 1 FECPART 5L
. 3 m
£t MWWW S e -
Peak : T
1 30
Avg -
150 -
3000 f000. 9000, 12000 15000, 18000
3000 000, 4000, 12000, 15000, 18000 Frequency (MHz)
Frequency (MH)
B Linit Over Read  Ant Cable Preamp Aux APos TPos
Linit Over Read  Ant Cable Preamp  Auc MPos  Tos Freq level Line Limit Level Factor Loss Factor Factor Remark
Freq level Line Linit Level Factor Loss Factor Factor Remark
L —————— Mz dwu/nddv/m 48 B dBm BB dB dB o deg
Mz dBulfm dBuV/m  dB dBWV B A3 OB OB o dg 1 494.00 50.34 74.80 -13.66 6770 .25 057 6L19 0.0 258 38 PEAK
1 452400 43.86 74.86 -30.94 60.43 3425 9.57 6L19 @@ - --- PEAK 1 450400 39.64 54.00 -14.9 56,41 3425 9.57 6l.19 .08 258 336 AVERAGE
1 TH6.00 4449 7400 -19.51 57.93 3573 ILM 6089 0.0 - --- PEAK 373600 43.86 74003014 7.3 35,73 IL7T2 6039 0.0 .- --- PEAC
Sporton International Inc.(Kunshan) Page Number : C36 of C40

TEL : +86-512-57900158
FCC ID: UZ7TEMA45A2



srorronas. FCC RF Test Report

Report No. : FR460505C

11
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_106/54_2462MHz
ANT CDD 7+9
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
B TR FECPART 5t B3 FELPART G
WW[W f
5.0 5.
i i
444 L = U
Peak
15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 485 7007 74.00 -3.93 36.97 360 673 3L13 600 123 196 PEAC 1 2462.00 116,67 ------ -=---- 13,66 352 671 322 660 13 296 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
M ! [
Av
g 15 35
163 163
4l Lt UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48350 4050 5400 -7.48 3340 3160 673 3113 600 123 196 AVERAGE 1 2462.00 105,46 ------ === 9243 351 671 LD 600 123 296 AVERAGE
Sporton International Inc.(Kunshan) Page Number : C37 of C40
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11
Mode Band Edge
2400-2483.5_802.11ax HE20_CH11_106/54_2462MHz
ANT CDD 7+9
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
95 95
fhd FOPHRTIRC s RCPRTIR
5.0 5.
bbb i
448 e e
Peak
15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 24835 6958 74.00 -4.40 36.48 3160 673 3L13 G003 4L PEN 1 246,00 113,45 ------ -=--- 100.43 3153 670 LD 600 3 4L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138
1
95 95
N B3
5.0 L]
FCC PART A5C AVG) FCC PARTA5C (AVG)
448 ! 48
Av
g 15 35
163 163
4l U505 UM U444 U4 2500 1o 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos  TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mok BWR B B Bk & 6 B o dy MEaBWE B BN & & & & a dy
1 48351 4570 54.00 -8.30 3260 3160 673 3023 600 367 41 AVERAGE 1 2462.00 103,35 ------ ----- 9.3 353 670 LD 60 367 4L AVERAGE
Sporton International Inc.(Kunshan) Page Number . C38 of C40
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Pol. Horizontal Vertical
mLevel{dBWIln) B Level (dBuVim)
1138 138
075 05
i RO f AT
T |
Peak 1 Al
FCC PART 14C (V) FCC PART 14C (AVG)
AV 4 Mﬂi 44 MII‘
WWWMM‘WWWW "‘F‘.V" \’”"‘,,w“ ‘v” e J*\‘M«WWWN Mo b m“w'h MMMWHM M v:vwv‘l\JW'WMMWW
15 ik
16 1
18000 19400, 10801, 7. 100, 000 1h00 18400, 2000, 1, 160, 15000
Frequency M) Frequency (W
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Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
FCC PART 15C FCC PART15C
675 673
4! r 55, r
5y ‘ Y
: 4 5
m 4 e m 5 5 I .M\ WA
2 va MU”\/‘ ] o el ) f 5 WN*‘ gfrades
s ,,»/ IYE%GM WMW it
I\ S| e
E E
QP 1 1
‘X 2. 418, 612 806. 1000 “ 24, 18, 12 806, 1000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux APos  TPes Linit Over Read Ant Cable Preamp Aux APos Thos
freq Level Line Linit level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MHz dBuv/n dBuv/m B dBW dB/m B 0B A8 m deg Mz dBuv/n dBuv/n B dBW dBfm A8 A3 0B om  deg
1 30.00 23.40 40.00 -16.58 29.87 1574 0.76 32.95 0.00 -~ --- Pesk 1 30.00 22.98 40.00 -17.82 29.43 25.74 0.76 32.95 0.0 - --- Pesk
1 BLAL 2549 4000 -14.60 43.05 1370 132 3.67 0.0 --- - Peak 1 GL9E 2657 40.00 -13.43 4498 1303 L1 R0 @B - - Pesk
3018326 3.4 4350 -10.46 4578 1508 193 3280 0.00  --- - Peak 3 7153 .60 40.00 -16.33 40.58 1412 105 3133 0.0 .- - Pesk
4 266.68 29.33 46.0@ -16.62 40.70 19.42 2.25 3.9 @.0@ ---  --- Pesk 4 177.44 20,76 43.50 -28.74 38.39 15.29 1.94 3077 @80  ---  --- Peak
537823 9.3 46.00 -16.13 38.73 2133 .89 3318 0.00  --- - Peak 5 27541 23.00 46.00 2073 .74 19.89 233 394 .00 - - Peak
6 799.21 29.45 46.00 -16.55 30.33 28.19 4.2 3329 0.00 - --- Pesk 6 630.43 26.93 46.00 -19.87 30.42 26.35 3.69 33.53 0.0 --- --- Peak
Sporton International Inc.(Kunshan) Page Number : C40 of C40
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting

802.11b 98.35 - 10Hz

802.11g 99.11 - 10Hz

802.11ax HE20 100 - 10Hz

802.11ax HE20 RU106 100

- 10Hz

802.11b
Spectrum

o
v
Ref Level 30.80 dBm Offset 10.20 dB & RBW 10 MHz

f Att 30 dB & SWT 2ms VBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.02 dB

701.45 ps
M1[1] 6.80 dBm
B 371.01 ps
s

20 dBm

10 dem

0 dem

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

Marker

Type | Ref | Trc | X-value | ¥-value |__Function _|
M1 1

371.01 ps 6.80 dBm
D2, M1 1 6B89.86 s -0.02 dB
D3, M1 1 701.45 ps -0.02 dB

T

Date: 1.JUN.2024 15:26:21

691 pts

200.0 ps/

Function Result |

Ready CEECEEEEN ] y

Sporton International Inc.(Kunshan) Page Number : D1 ofD 3
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SPORTON LAB.

Report No

. FR460505C

802.11g
Spectrum

(=)

= Att
S5GL

Ref Level 30.80 dBm
30 de & SWT

Offset 10.80 dB & RBW
vBwW

10 MHz

Sms 10 MHz

@ 1Pk Max

20 dBm

WA;M;HJ\. o attbin
10 dBrp

ha it bt sl

D3[1]

2 M&h}mww 11.89 dBm

0.62 dB
2.11884 ms

0 dBm

-10 dgm

-20 dey

El

-30 dg

=

-40 dem

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value | Y-value | Function

Function Result |

M1 1
D2, M1 1
D3, M1 1

297.1 ps
2.1 ms
2.11884 ms

11.89 dBm
0.36 dB
0.62 dB

T

Date: 1.JUN 2024 15:28:37

802.11ax HE20

Spectrum

Ready

Ref Level 30.80 dBm
f& Att 30 de
SGL

Offset 10.80 dB & RBW
@ SWT 20 ms vBwW

10 MHz
10 MHz

@ 1Pk Max

20 dem:

10 dém

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

CF 2.412 GHz

691 pts

2.0 ms/

T

Date: 1.JUN.2024 15:34:17

Ready

BHRRHRR i y

Sporton International Inc.(Kunshan)
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802.11ax HE20 RU106

] nnl
Spectrum A

Ref Level 32.00 dBm Offset 12.00 dB @ RBW 10 MHz

| Att 30dB & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

20 dBm
s My g i ol S NI AR e

10 dem:

RS YA TR O

0 dBm

-10 dém

-20 dBm

-30 dBm

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

Date: 12.JUN.2024 00:11:36

691 pts

2.0 ms/
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